

# CERTIFICATE OF ANALYSIS

DATE : November 16, 2017

CUSTOMER : Advance SHENGLI ABRASIVE & ADHESIVE

INVOICE No. : 17/5384R

PRODUCT : No.168C PE Cloth Masking Tape  
1,250mm x 50mts.

BATCH NUMBER : LOT No. 70919-21

TEST ENVIRONMENT : Temperature : 23 Degrees Celsius  
Humidity : 50% Relative Humidity

TEST	UNITS	SPECIFICATIONS	ANALYTICAL RESULTS
Total Thickness	mm	0.180 +/- 0.020	<b>0.175</b>
Adhesive Strength	N / 10mm	Over 2.40	<b>3.06</b>
Tensile Strength	N / 10mm	Over 25.0	<b>34.5</b>
Elongation	%		<b>23.3</b>

Kikusui Tape Testing Methodology

QUALITY CONTROL MANAGER : Koichi HARADA

MEASUREMENT DATE : November 16, 2017